

TEST REPORT

NUMBER: HJ00457468

TESTS CONDUCTED**1 DETECTION OF AMINES IN DYESTUFF**

BY GAS CHROMATOGRAPHIC - MASS SPECTROMETRIC (GC-MS) AND HIGH PERFORMANCE LIQUID CHROMATOGRAPHIC (HPLC) ANALYSIS.

TEST METHOD : TEXTILE METHOD (EN 14362-1 : 2003)
POLYESTER METHOD (EN 14362-2 : 2003)

FORBIDDEN AMINE	CAS NO.	RESULT	
		NON-POLYESTER (1)	POLYESTER (2)
1. 4-AMINODIPHENYL	92-67-1	N	N
2. BENZIDINE	92-87-5	N	N
3. 4-CHLORO-O-TOLUIDINE	95-69-2	N	N
4. 2-NAPHTHYLAMINE	91-59-8	N	N
5. O-AMINOAZOTOLUENE	97-56-3	N	N
6. 2-AMINO-4-NITROTOLUENE	99-55-8	N	N
7. P-CHLOROANILINE	106-47-8	N	N
8. 2,4-DIAMINOANISOLE	615-05-4	N	N
9. 4,4'-DIAMINODIPHENYLMETHANE	101-77-9	N	N
10. 3,3'-DICHLOOROBENZIDINE	91-94-1	N	N
11. 3,3'-DIMETHOXYBENZIDINE	119-90-4	N	N
12. 3,3'-DIMETHYLBENZIDINE	119-93-7	N	N
13. 3,3'-DIMETHYL-4,4'-DIAMINODIPHENYLMETHANE	838-88-0	N	N
14. P-CRESIDINE	120-71-8	N	N
15. 4,4'-METHYLENE-BIS(2-CHLOROANILINE)	101-14-4	N	N
16. 4,4'-OXYDIANILINE	101-80-4	N	N
17. 4,4'-THIODIANILINE	139-65-1	N	N
18. O-TOLUIDINE	95-53-4	N	N
19. 2,4-TOLUYLENEDIAMINE	95-80-7	N	N
20. 2,4,5-TRIMETHYLANILINE	137-17-7	N	N
21. O-ANISIDINE	90-04-0	N	N
22. P-AMINOAZOBENZENE	60-09-3	N	N

REMARK : N = NOT DETECTED (LESS THAN 20 ppm)
DETECTION LIMIT = 5 ppm
REQUIREMENT = 30 ppm (MAX.)
ppm = PARTS PER MILLION = mg/kg**TESTED COMPONENTS:**

- (1) BLACK PLASTIC BUCKLE.
(2) BLACK BELT (100% POLYESTER).

DATE SAMPLE RECEIVED : JUN 23, 2006

TESTING PERIOD : JUN 23, 2006 TO JUN 28, 2006

END OF REPORT

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :
American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association of Certification Laboratories
Hong Kong Toys Council

TEST REPORT

NUMBER: HJ00457468

APPLICANT: SUPREME INTERNATIONAL (HK) LTD
RM 617 6/F ELITE IND CTR
883 CHUNG SHA WAN RD
KLN
HK

DATE: Jun 30, 2006

ATTN: YOYO FUNG

SAMPLE DESCRIPTION:

ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE **100% POLYESTER BLACK BELT WITH (PLASTIC) BUCKLE.**

STYLE NO. : LANYARD/LUGGAGE BELT.

COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

TESTED SAMPLE	STANDARD	RESULT
TESTED COMPONENTS OF SUBMITTED SAMPLE	EUROPEAN COUNCIL DIRECTIVE 2002/61/EC RELATING TO RESTRICTIONS ON THE MARKETING AND USE OF CERTAIN DANGEROUS SUBSTANCES AND PREPARATIONS (AZOCOLLOURANTS)	PASS

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.



KAREN S.C. NG
GENERAL MANAGER

Intertek Testing Services Hong Kong Ltd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2786 1903 website: www.intertek-labtest.com

Attention is drawn to the terms and conditions printed overleaf.

PAGE 1 OF 2

R-COM-C/1